
MAIN ASSEMBLY

3 105

2

6

1

8

16

7

4

11

12

13

14

15

9

Part # Description

2 846-515 Fan - free standing stove

3 042-912 Airmate - medium assembly

4 051-538 Removable arm assembly

5 * Rear Heat Shield Assembly

6 042-029 Classic side heat shield - RH

7 042-028 Classic side heat shield - LH

910-157/P Replacement Motor

910-138 Auto/Manual Switch

910-140 Hi/Off/Lo switch

910-142 Fan Thermodisc

042-035 Flame shield and mixer

815-557 Rear Deflector

042-017 Gasket-Firebox Floor

948-223 Regency Logo Plate

* Not a replacement part

Part # Description

8 051-018 Handle holder

9 042-520 Cast door assembly

051-530 Catalytic Combustor Assembly (not shown)

033-953 Airtube 1" x 23" long

10 904-245 #10-16 x 1/2" SDS HEX HD

11 904-530 Screw 1/4-20 x 1/2 LG

12 042-532 Pedestal assembly

13 051-067 Thermometer

936-074 Gasket Bypass Door

042-007 Stainless Steel Smoke Deflector

14 042-509 Door Hinge Assembly

15 156-514 Door Catch assembly

16 156-241 Removable Cast Handle

042-016 L/R stainless steel firebox filler

051-085 Gasket Bypass Frame

051-510 Bypass Frame 3 Bolt Assembly (each)

919-552 Manual

Regency Pro Series F3500 Woodstove Parts List



Part # Description

8 051-018 Handle holder

9 042-520 Cast door assembly

051-530 Catalytic Combustor Assembly (not shown)

033-953 Airtube 1" x 23" long

10 904-245 #10-16 x 1/2" SDS HEX HD

11 904-530 Screw 1/4-20 x 1/2 LG

12 042-532 Pedestal assembly

13 051-067 Thermometer

936-074 Gasket Bypass Door

042-007 Stainless Steel Smoke Deflector

14 042-509 Door Hinge Assembly

15 156-514 Door Catch assembly

16 156-241 Removable Cast Handle

042-016 L/R stainless steel firebox filler

051-085 Gasket Bypass Frame

051-510 Bypass Frame 3 Bolt Assembly (each)

919-552 Manual

F3500 STOVE BRICK LAYOUT

Fire bricks 

# Size

1 4-1/2" x 9"

2 4" x 9"

3 3-1/2" x 4-1/2"

4 1-3/4" x 4-1/2"

5 4-1/2" x 7-5/8"

6 1-3/4" x 9"

042-960	 Brick Set Complete

CHK

PROCESS :

SCALE:

DWN

BLANK SIZE :

SIGNC.N. DATE

THIS DRAWING IS THE PROPERTY OF FPI LTD., IT MAY NOT BE COPIED IN WHOLE OR IN PART, OR DISCLOSED TO A THIRD PARTY WITHOUT OUR PRIOR WRITTEN CONSENT.

CURRENT REVISION

PREVIOUS REVISION

PART :
MAT'L :

ANGULAR =

INSIDE BEND RADII =
UNITS IN INCHES

DIMENSIONS =

TOLERANCES UNLESS
OTHERWISE STATED

SCALE
DO NOT

PROJECTION
3RD ANGLE

MODEL # QTY.

REV.

±1°
±0.031

PART
 NO.

FIREPLACE PRODUCTS INTERNATIONAL
 06 MAY 2013

N/A
ASSEMBLY

-042-960

 WAYNE THURBER

042-960

FIRE BRICK ASSEMBLY
-

 F3500  1

1:8

10
.2

81

22.855

17
.9

35

6

345 12

Mass = 32.361 pounds

6 802-146 1 1.750 x 9.000 BRICK
5 802-165 1 7.375 x 4.500 CUT BRICK
4 802-128 1 1.875 x 4.500 BRICK
3 802-147 1 3.500 x 4.500 BRICK
2 802-104 1 4.000 x 9.000 BRICK
1 902-111 15 9.000 x 4.500 STANDARD BRICK

ITEM 
NO. PART NUMBER QTY. DESCRIPTION



PDOOR ASSEMBLY 

13

8

14

4

9

10

76

1

5

3

2

12

11

14 948-155 2 HINGE PIN

13 904-015 4 1/4-20 x 1/2 PAN HD PHIL

12 904-146 4 SCREW #10 x 1/2 SELF TAP PAN HD PHILIPS  

11 904-149 12 SMS #8-18 x 3/8 LG

10 904-525 4 WASHER 1/4 SPLIT LOCK 

9 904-513 4 HEX BOLT 1/4-20 x 3/4 LG.

8 042-021 2 GASKET BRACKET

7 RD-11056 1 936-060 GASKET MED DENSITY

6 042-020 1 5/8" GASKET RETAINER

5 042-022 1 TAPE 7/8 WINDOW ADHESIVE

4 940-416 1 DOOR GLASS

3 156-514 1 REMOVABLE CAST HANDLE ASSEMBLY

2 106-541 1 ALIGNER ASSEMBLY

1 042-201 1 DOOR CAST BLACK (F3500)

ITEM 

Part # Description

1 042-520 Door cast black (F3500)

2 106-541/P Aligner assembly

3 156-514 Removable cast handle assembly

4 940-416/P Door glass

5 943-243 7/8" flat window gasket (per 5ft. - required)

6 042-020 5/8" Gasket Retainer

106-131F Door Shims (Each)

Part # Description

7 846-530 5/8" Medium Door gasket kit

8 042-021 Gasket bracket

9 904-513 Hex bolt 1/4-20 x 3/4 LG.

10 904-525 Washer 1/4" split lock

11 904-149 SMS #8-18 x 3/8 LG 

12 904-146 Screw #10 x 1/2" self tap pan hd philips

13 904-015 1/4-20 x 1/2 pan hd phil

14 948-155 Hinge pin




